
RESORT MUNICIPALITY OF WHISTLER 

LIQUID WASTE MANAGEMENT PLAN 
2018 UPDATE 

OCTOBER 2018 



LIQUID WASTE 
MANAGEMENT PLAN 
2018 UPDATE 
RESORT MUNICIPALITY OF WHISTLER 

PROJECT NO.: D-179A3.00 
DATE: OCTOBER 2018 

WSP  
#210 – 889 HARBOURSIDE DRIVE 
NORTH VANCOUVER, BC   V7P 3S1 

T: +1 604-990-4800 
F: +1 604-990-4805 
WSP.COM

Appendix A







 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page iii 

TABLE OF  
CONTENTS 
 

1 INTRODUCTION ............................................. 1 

1.1 Background .................................................................... 1 
 1993/2004 LWMP.................................................................................... 1 
[...]
2 ADWF – Average Dry Weather unit flow is the minimum 30-day rolling average of daily unit flows in each 
year. 
3 AWWF – Average Wet Weather unit flow is the maximum 30-day rolling average of daily unit flows in each 
year. 
4 MDF – maximum daily unit flow in each year. 

Based on the information developed above, the projected AWWF (Maximum 30-Day Average Flow) for 
the build-out capacity of 61,285 BU at 289 L/c/d is approximately 17,800 m3/d; this is compared to the 
design capacity of the existing wastewater treatment facility in Section 2.3.2. 

 

2.1 WASTEWATER SYSTEM 

 WASTEWATER COLLECTION SYSTEM 

The two areas within the RMOW that relied on ground disposal systems when the 1993 LWMP was 
completed were Emerald Estates and the west side of Alta Lake.  These areas were known to be 
problematic for ground disposal, due to poor soil conditions, rock outcrops, steep slopes, etc.  A 
commitment was made in the 1993 LWMP to provide sanitary sewers to connect Emerald Estates and the 
west side of Alta Lake to the Whistler WWTP. 

Provision of sanitary sewers to Emerald Estates was completed in 2002.   

Alta Lake Road is the last area in Whistler not completely serviced by sanitary sewer. In 2015 after 
reviewing sewer alignment options and public feedback, the RMOW concluded that the most cost-
effective approach to connecting the remaining 32 properties on Alta Lake Road to the sewer system was 
to construct a shallow bury sewer along Alta Lake Road.  Project costs were estimated to be 
approximately $2.4 million.  Due to the lack of support from the property owners, the RMOW made the 
decision to place the project on hold. The recent history of RMOW initiatives to provide sewer service to 
the properties on Alta Lake Road is shown below. 



 
 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page 6 

 

— 2012: The RMOW explored different alignments and configurations to provide sewer services to the 
Alta Lake Road properties as instructed by Council. 

— 2013: A resident information poll was mailed to Alta Lake Road residents to gather information about 
each property’s sewers and septic fields. 

— 2013: A ground survey was conducted by a local surveyor to gather elevation and topographical data.  
Pre-design models and cost estimates were developed to determine the lowest cost design option. 

— 2013: An open house was held to present the configurations and cost estimates.  The event was well 
attended with lots of constructive feedback.  An open house feedback form was distributed at the 
event and mailed to residents to collect additional feedback. 

— 2014: Five lots were connected to the municipal sewer system. 
— 2015: Council supported a recommendation on August 11, 2015, to proceed using the shallow road 

alignment option. 
— 2015: The RMOW communicated the substantially reduced cost to the impacted property owners. 
— 2016: Based on lack of support from all property owners, the project was put on hold. 

The RMOW has made numerous applications to senior government for funding support to service this 
area, but none of the applications have been successful. 

 INFLOW AND INFILTRATION 

All wastewater collection systems are subject to some level of inflow and infiltration (I&I) of rainwater 
and/or snow melt.  Inflow is defined as storm runoff that enters the collection from the surface through 
manhole covers, roof drains, or other surface openings.  Infiltration is subsurface water that enters the 
collection system through leaky joints, pipe fractures and other subsurface openings. Either may increase 
in response to rainfall or snowmelt.  Infiltration may also occur if the sewer intercepts a continuous 
groundwater flow; in this case, infiltration may last year round and contribute to the base flow.  Where 
collection systems are subject to high I&I, large precipitation events can cause shock hydraulic loads at 
the WWTP, reducing treatment effectiveness and possibly resulting in spills or effluent permit 
exceedances. 

The ratio of plant maximum daily flow (MDF) to average dry weather flow (ADWF) during periods of 
substantial precipitation is often used as an indicator of the degree of I&I in the collection system. The 
Municipal Wastewater Regulation (MWR) specifies that for treatment plants with contributory populations 
of 10,000 persons or greater, the discharger must ensure that the MDF:ADWF does not exceed 2:1 
during storm or snowmelt events with less than a 5-year return period, unless the discharger addresses 
how I&I can be reduced as part of a LWMP. (This ratio is useful only where the ADWF does not already 
include high continuous infiltration flows.) 

As noted in the previous section, the flow pattern at the RMOW WWTP differs from many other systems, 
in that Village occupancy has a significant impact on wastewater flows.  Therefore, minimum flows at the 
RMOW WWTP may not correspond to dry weather, but to periods with low Village occupancy.  However, 
for the purpose of determining the MDF:ADWF ratio, the ADWF was assumed to be the Minimum Month 
Flow as defined in Section 2.2.  As shown in Table 2-2 in Section 2.2, on this basis the MDF: ADWF 
(Minimum Month) ratio has exceeded 2:1 in 13 of the last 14 years.   

The flows at the Whistler WWTP and the daily rainfall and daily total precipitation (rainfall plus snowfall) 
recorded at Environment Canada Whistler Weather Station were analyzed during the 2004 LWMP 
Update, to evaluate the degree of I&I in the collection system.  The analysis showed that in any given 
year, the period of typically low total precipitation coincided with the end of spring shoulder season and 
the early part of the fall shoulder season, when the occupancy at the Village was low.  In general, high 
influent flows at the WWTP did not coincide with days of high rainfall or high total precipitation.  The 
analysis showed that for the period of record studied, the Whistler WWTP was not normally subject to 



 
 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page 7 

excessive I&I during wet weather, and that precipitation events did not typically cause the MDF:ADWF 
(Minimum Month) ratio to exceed 2:1.  High flows at the Whistler WWTP (i.e., MDF: Minimum Month >2:1) 
were typically associated with high Village occupancy during winter holiday periods and ski events, and 
not with precipitation.  The dry weather diurnal low flows also suggested that little continuous infiltration 
(base flow) was occurring to influence plant flows during dry weather. 

The 2004 analysis carried out to assess wet weather flows was updated using recent data for this 2018 
LWMP Update.  Days where precipitation exceeded 25 mm during the 2004 to 2017 period were 
compared to daily flows at the WWTP.  The updated analysis was largely consistent with that carried out 
for the 2004 LWMP (i.e., high plant flows were not consistently correlated to significant precipitation 
events).  During the 2004 to 2017 period, there were 149 days in total where the precipitation exceeded 
25 mm; during the same period, there were a total of 210 days where the Maximum Day effluent flow 
(MDF) at the WWTP exceeded twice the Average Dry Weather (Minimum Month) Flow, but only 19 of 
those high flow days (9 %) coincided with the high precipitation days.  However, the recorded MDF at the 
WWTP coincided with days where precipitation exceeded 35 mm in 5 of the 11 years from 2004 to 2017.  
Further, of the relatively high MDF’s recorded in the years 2004, 2005, 2007, 2014 and 2015 (Table 2-2), 
heavy precipitation events (45 mm to 89 m) coincided with the MDF in 2005, 2007, and 2014, while the 
MDF in 2004 occurred on December 31 (maximum Village occupancy); no rainfall data was available for 
the MDF in 2015. This indicates that major precipitation events during winter (i.e., rain on snow) may 
periodically cause high flows at the WWTP, although other high flow events may be caused by high 
Village occupancy. 

The RMOW conducts an ongoing program to maintain the sanitary sewer system and minimize I&I.  
Enhancements to reduce I&I have been aimed at eliminating potential entry points for surface runoff and 
groundwater.  The annual RMOW budget for reduction of I&I is identified in Section 8 of this report.  
Further work is being done monitor flows in the sewer system, to analyze residual carrying capacity 
(KWL, 2000), and a comprehensive analysis of the sewer system capacity is planned for the near future.  
Inspection work is carried out to identify cross connections between the sanitary and storm sewer 
systems. The RMOW also completed an upgrade to the Spruce Grove Wastewater Pump Station in 2015 
to improve the reliability of the pump station, and to reduce the risk of sewage overflows. 

 WASTEWATER TREATMENT PLANT 

The Whistler Wastewater Treatment Plant (WWTP) was first constructed in 1976-1977 for a capacity of 
4,500 m3/d (9,000 BU), and it has been expanded through several biological and solids handling 
upgrades to a current capacity of 20,000 m3/d maximum month flow (55,935 BU) according to Stantec 
(2007).  The most recent upgrade was completed in 2010.  As discussed in Section 2.2, the projected 
AWWF (maximum 30-day average flow) for the build-out capacity of 61,285 BU based on analysis of 
WWTP flows over the past 10 years was about 18,000 m3/d (i.e., within the stated design capacity of the 
existing WWTP facilities). 

The WWTP includes preliminary treatment to remove trash and grit, primary sedimentation, and 
advanced biological treatment to remove phosphorus and nitrogen. Disinfection of the treated effluent is 
undertaken using UV light prior to discharge to the Cheakamus River. Waste primary and biological solids 
are dewatered and used to manufacture compost (see Section 5.1 for more detail). Recovery of low-
grade heat from the wastewater stream is used in a District Energy System to provide space and water 
heating for the nearby Cheakamus Crossing neighbourhood.  

  



 
 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page 8 

 OPERATIONAL CERTIFICATE 

The discharge from the Whistler WWTP is regulated under Operational Certificate ME-01452 (copy 
attached as Appendix B), which sets out the following requirements: 

— Section 1.1.1: The maximum authorized rate of discharge is 16,000 cubic metres per day from May 
15 to September 15, inclusive, and 25,000 cubic metres per day for the remainder of the year.   

— Section 1.1.2: The characteristics of the discharge shall be: 
— 5-day carbonaceous biochemical oxygen demand (BOD5) 30 mg/L, maximum  
— Total suspended solids (non-filterable residue) (TSS) 40 mg/L maximum 
— Acute Toxicity, LT50    96 hours, minimum 
— Orthophosphate (as phosphorus)    1.75 mg/L maximum 
— The effluent quality is subject to review at the discretion of the Regional Waste Manager based 

on discharge and/or receiving environment monitoring data, progress and success of reduce, 
reuse, and recycle initiatives, and the availability of new cost-effective technologies. 

— Section 1.1.3: The nutrient loading of the discharge from May 15 to September 15, inclusive, shall be: 
— Orthophosphate (as phosphorus)    36.6 kg/month, maximum 
— The orthophosphate loading criteria are subject to future review based on environmental 

assessment and river monitoring studies. 
— Section 1.1.4: The existing treatment works approximately located as shown on Site Plan A are: 

— screening and grit removal facilities; 
— primary sedimentation tanks; 
— secondary treatment plant, including trickling filter/solids contact with secondary clarifiers; 
— chemical phosphorus removal facilities; 
— disinfection facilities; 
— sludge treatment by autothermal aerobic digestion with dewatering; and 
— a river outfall. 

— Section 1.1.5: The proposed treatment works are biological phosphorus removal facilities and must 
be complete and in operation on or before December 31, 2007.  The upgrading implementation 
schedule will be reviewed within five years of this operational certificate (circa 2005) or at an earlier 
date at the discretion of the director based on discharge and/or receiving environment monitoring 
data, progress and success of reduce, reuse and recycle initiatives and the availability of new cost-
effective technologies.  

— Section 2.9: Disinfection. The effluent shall be disinfected from May 15 to October 15 inclusive.  If 
chlorine is used, maintain a chlorine residual (at the point of discharge or prior to dichlorination) 
between 0.1 mg/L and 1.0 mg/L at all times, and provide a contact time not less than 1 hour at 
average flow rates. Effluent shall be dechlorinated prior to discharge to reduce the chlorine residual 
below detection limits. 

— Section 3.1: Effluent sampling frequency is as follows (samples are 24-hour composite unless 
otherwise noted): 
— cBOD5 twice/week 
— TSS five times/week 
— Orthophosphate five times/week 
— Total Phosphorus weekly 
— Iron (dissolved) monthly 
— Toxicity, 96 hour LC50, % twice/year (grab samples) 



 
 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page 9 

— Fecal coliforms twice/week during chlorination period (grab sample) 
— Chlorine residual daily during chlorination period (grab sample) 
— Flow daily 

As noted elsewhere in this report, the treatment facilities were upgraded in 2010, and some of the works 
were replaced with alternative processes.  As a result, the following edits to the Operational Certificate 
are needed as a component of this 2018 LWMP update: 

— Section 1.1.4: Delete the references to trickling filter/solids contact secondary treatment and chemical 
phosphorus removal and replace these two bullets with a reference to activated sludge treatment 
designed for biological phosphorus removal with secondary clarifiers. 

— Section 1.1.4: Delete the reference to autothermal aerobic digestion and replace this bullet with 
dewatering of waste solids with subsequent use to manufacture compost. 

— Section 1.1.4: Add a bullet identifying the facilities to recover heat from the treated wastewater stream 
for use in a District Energy System to provide space heating and water heating for the nearby 
Cheakamus Crossing neighbourhood. 

— Section 1.1.5: Delete this entire section and renumber Sections 1.1.6 and 1.1.7. 
— Section 2.9: Delete the paragraph referring to chlorine and dichlorination since UV disinfection was 

implemented in 2010. 
— Section 3.1.1: Delete chlorine residual as a monitoring parameter since chlorination is no longer 

practiced. 

 WWTP PERFORMANCE 

The RMOW WWTP consistently produces a high quality effluent for discharge to the Cheakamus River.  
However, the effluent concentration limits set out in the Operational Certificate for BOD5, TSS and 
orthophosphate are occasionally exceeded, as shown in Table 2-4.  The effluent maximum monthly 
seasonal (summer) mass loading of orthophosphate to the Cheakamus River has also been occasionally 
exceeded (Table 2-5). 
Table 2-4: RMOW WWTP Summary of Compliance with Operational Certificate 

YEAR 

EFFLUENT CBOD5 EFFLUENT TSS EFFLUENT P-PO4 

Exceedances1 
Maximum Value  

Recorded Exceedances2 
Maximum Value 

Recorded Exceedances3 
Maximum Value 

Recorded 

mg/L Date mg/L Date mg/L Date 

2004 2 33 29-12-2004 0 0 n/a 0 1.49 01-02-2004 

2005 1 40 02-11-2005 3 65 01-01-2005 0 1.36 26-02-2005 

2006 0 27 03-01-2006 & 26-
12-2006 

6 63 31-12-2006 0 1.50 03-11-2006 

2007 3 42 02-01-2007 19 238 28-11-2007 0 0.29 06-08-2007 

2008 7 58 03-01-2008 18 90 21-12-2008 0 0.41 22-12-2008 

2009 8 72 04-02-2009 15 179 21-02-2009 42 10.59 19-04-2009 

2010 0 23 02-02-2010 0 39 16-06-2010 0 1.60 25-07-2010 

2011 1 48 26-08-2011 3 291 25-08-2011 10 3.84 23-09-2011 

2012 0 11 31-05-2012 2 152 18-02-2012 0 1.16 29-10-2012 

2013 2 57 30-10-2013 0 35 28-03-2013 0 1.71 07-12-2013 

2014 0 17 19-02-2014 1 77 29-03-2014 0 1.72 16-01-2014 

2015 0 12 25-03-2015 0 23 16-10-2015 0 1.43 28-02-2015 

2016 0 28 26-10-2016 0 35 14-02-2016 1 1.88 12-10-2016 

2017 2 40 18-01-2017 3 87 18-01-2017 9 3.32 17-12-2017 



 
 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page 10 

1 Exceedances: number of days allowable maximum BOD5 concentration of 30 mg/L was exceeded. 
2 Exceedances: number of days allowable maximum TSS concentration of 40 mg/L was exceeded. 
3 Exceedances: number of days allowable maximum P-PO4 concentration of 1.75 mg/L was exceeded. 

Table 2-5: WWTP Effluent Orthophosphate Load May 15 to September 15 

YEAR 
EFFLUENT ORTHOPHOSPHATE MASS LOAD AS P (KG/30-DAYS)1 

May 15 to June 14 June 15 to July 15 July 16 to Aug 15 Aug 16 to Sep 15 
2004 20 22 30 20 
2005 26 24 54 28 
2006 15 23 36 32 
2007 22 25 51 33 
2008 11 22 24 23 
2009 106 41 62 29 
2010 31 13 66 26 
20112 44 72 82 85 
2012 26 22 12 18 
2013 13 10 17 74 
2014 18 21 28 24 
2015 25 32 32 30 
2016 33 27 41 42 
2017 23 18 20 11 

1 Values in bold are those that exceed the Operational Certificate Maximum of 36.6 kg/month. 
2 Orthophosphate loading exceedances in 2011 was due to process upsets because of turnover in operations 
staff.  



 
 
 

 

Liquid Waste Management Plan – 2018 Update 
Project No.  D-179A3.00 
Resort Municipality of Whistler 

WSP 
October 2018  

Page 11 

3 ENVIRONMENTAL MONITORING 
Monitoring of environmental conditions is an important aspect of LWMP’s.  Monitoring provides 
information regarding baseline conditions, so that environmental resources and potential problem areas 
can be identified, priorities for action can be set, and the effectiveness of LWMP strategies can be 
evaluated.  The 1993 LWMP included a commitment to begin monitoring studies of the Cheakamus River.  
The results of river monitoring are discussed below. 

3.1 CHEAKAMUS RIVER 
The treated effluent from the Whistler Wastewater Treatment Plant (WWTP) is discharged to the 
Cheakamus River, which has significant environmental and fisheries values.  The Cheakamus River flows 
into the Daisy Lake Reservoir approximately 10 km downstream of the WWTP.  The Daisy Lake Dam, 
which is operated by BC Hydro, divides the Cheakamus River into two distinct reaches in terms of stream 
flow, nutrient availability, and biological populations.  The reach of the river upstream of the reservoir is 
generally referred to as the Upper Cheakamus, while the reach downstream of the dam is called the 
Lower Cheakamus. Tributaries to the Upper Cheakamus between the WWTP discharge and Daisy Lake 
include Millar Creek and Callaghan Creek.  Brandywine Creek flows into the north end of Daisy Lake.  
Tributaries to the Lower Cheakamus include Rubble Creek, Chance Creek, Culliton Creek, Swift Creek, 
and the Cheekeye River. The Lower Cheakamus joins the Squamish River approximately 28 km 
downstream of the dam. 

In the 1980’s, the MOE determined that phosphorus controlled the accrual of periphyton biomass (mainly 
benthic algae but also including bacteria and fungi) in the Cheakamus River (MELP, 1989). That finding 
implied that any loading of phosphorus in a biologically available form to the river was a major factor 
determining periphyton biomass.  Periphyton is an important component of the aquatic food web in the 
river, but excessive growth (periodic blooms) of algae can cause a deterioration in water quality, reduce 
the quality of fish habitat, and degrade aesthetic values.  Phosphorus is discharged to the Cheakamus 
River from the Whistler WWTP and it is introduced from natural sources via tributary inflows (Perrin 
1998).   

3.2 WATER DIVERSION AT THE DAISY LAKE DAM 
Water is diverted at the outlet of Daisy Lake Dam to the Squamish River as part of water management for 